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|_ Keysight Spectrum Analyzer - Swept SA
i RL RF 50Q DC | CORREC SENSE:INT] ALIGN AUTO
#Avg Type: RMS

- Trig: Free Run
PNO: Fast ~—»—
ﬁ IFGain:Low #Atten: 36 dB

Mkr1 1.709 95 GHz
-27.69 dBm

Center Freq
1710000000 GHz

StartFreq
1.685000000 GHz

Stop Freq
1.735000000 GHz

CF Step
5.000000 MHz
Auto Man

Freq Offset

0 Hz
|
Scale Type

Center 1.71000 GHz Span 50.00 MHz |5 Lin

#Res BW 240 kHz #VBW 820 kHz Sweep 1.000 ms (1001 pts)
sc) |

Plot 7-414. Lower Band Edge Plot (NR Band n66 — 20.0MHz - Full RB)

SR

Trace/Detector

s Keysight Spectrum Analyzer - Channel Power

CORREC | SENSE:INT] [ ALIGN AUTO  [01:10:37 PM Aug 11,2020
Center Freq: 1.708500000 GHz Radioc Std: None
—w— Trig: FreeRun Avg|Hold:=100/100
#Atten: 36 dB Radioc Device: BTS

Clear Write

Center 1.70850 GHz Span 50.00 MHz
#Res BW 150 kHz VBW 1.5 MHz Sweep 2.667 ms

Channel Power Power Spectral Density

-21.82 dBm /1 MHz -81.82 dBm /Hz

MSG STATUS

Plot 7-415. Lower Extended Band Edge Plot (NR Band n66 — 20.0MHz - Full RB)
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wm Keysight Spectrum Analyzer - Swept SA

EGHRES [ SENSENT] [ ALIGNAUTO  [01:20:22 PMAug 13,2020
#Avg Type: RMS TRACE Frequency

5 Trig: Free Run
PNO: Fast —%—
PASS IFGain:Low #Atten: 36 dB

Mkr1 1.780 05 GHz Auto Tune
Log = -32.53 dBm

Trace 1P
Center Freq

1.780000000 GHz

StartFreq
1.765000000 GHz

Stop Freq
1805000000 GHz

CF Step
5.000000 MHz
Auto Man

Freq Offset
0Hz

Center 1.78000 GHz Span 50.00 MHz Scale Type
#Res BW 62 kHz #/BW 220 kHz Sweep 5.533 ms (1001 pts)

L on Lin

MSG STATUS

Plot 7-416. Upper Band Edge Plot (NR Band n66 — 20.0MHz - Full RB)

e Keysight Spectrum Analyzer - Swept SA

CORREC

SENSE:INT| [ ALIGN AUTO  [01:20:42 PM Aug 13, 2020
#Avg Type: RMS

- Trig: Free Run
PNO: Fast = g
& IFGain:Low #Atten: 36 dB

Mkr1 1.780 10 GHz
-20.57 dBm

CenterFreq
1783000000 GHz

StartFreq
1758000000 GHz

Stop Freq
1.808000000 GHz

CF Step
5.000000 MHz
Auto Man

Freq Offset

Span 50.00 MHz Scale Type
#VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

lLon Lin

MSG STATUS

Plot 7-417. Upper Extended Band Edge Plot (NR Band n66 — 20.0MHz - Full RB)
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. Keysight Spectrum Analyzer - Swept SA

RL RF 509 DC CORREC

PNO: Wide 50
IFGain:Low

Center 1.850000 GHz
#Res BW 15 kHz

MSG

SENSE:INT| ALIGN AUTO

#Avg Type: RMS
Trig: Free Run
Atten: 36 dB
Mkr1 1.849 924 GHz
-29.69 dBm

Span 4.000 MHz
Sweep 6.667 ms (1001 pts)

Auto Tune

Center Freq
1.850000000 GHz

StartFreq
1.848000000 GHz

StopFreq
1.852000000 GHz

CF Step
400.000 kHz

. Keysight Spectrum Analyzer - Channel Power

RL RF 509 DC CORREC

wp Trig: Free Run

#FGain:Low

Center 1.848500 GHz
Res BW 39 kHz

Channel Power

-23.57 dBm /1 MHz

SENSE:INT| ALIGN AUTO [06:41:07 PM1ul 18, 2020

Center Freq: 1.848500000 GHz
Avg|Hold: 100/100

Radio Std: None

#Atten: 32 dB Radio Device: BTS

Span 4.000 MHz,

VBW 390 kHz Sweep 3.2 ms

Power Spectral Density

-83.57 dBm /Hz

STATUS

[

TracelDetector

Plot 7-419. Lower Extended Band Edge Plot (Band 25/2 - 1.4MHz QPSK - Full RB Configuration)

FCC ID: ZNFF100TM

PCTEST

MEASUREMENT REPORT
(CERTIFICATION)

@ LG

Approved by:
Quality Manager

Test Report S/N:
1M2006150095-03.ZNF
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s Keysight Spectrum Analyzer - Swept SA = &=
RL 500 DC | CORREC SENSE:INT] ALIGN AUTO | 06:41:26 PMul 18, 2020
#Avg Type: RMS

Trig: Free Run

0: Wide
inlow _ Atten: 36 dB

PN
IFG
Mkr1 1.910 036 GHz Auto Tune

-29.77 dBm

Center Freq
1.910000000 GHz

StartFreq
1.908000000 GHz

Stop Freq
1.912000000 GHz

CF Step
400,000 kHz
Auto Man

Freq Offset

Center 1.910000 GHz Span 4.000 MHz
#Res BW 15 kHz Sweep 6.667 ms (1001 pts)

MSG STATUS

SENSE:INT]| ALIGN AUTO  [06:41:32 PMJul 18, 2020
Center Freg: 1.911500000 GHz Radio Std: None Trace/Detector
—— Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 32 dB Radio Device: BTS

10 dBrdiv Ref 25.00 dBm

Center 1.911500 GHz Span 4.000 MHz
Res BW 39 kHz VBW 390 kHz Sweep 3.2 ms

Channel Power Power Spectral Density

-24.07 dBm /1 MHz -84.07 dBm /Hz

Plot 7-421. Upper Extended Band Edge Plot (Band 2 - 1.4MHz QPSK - Full RB Configuration)
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s Keysight Spectrum Analyzer - Swept SA = &=
RL 500 DC | CORREC SENSE:INT] ALIGN AUTO | 07:00:02 PMul 18, 2020
#Avg Type: RMS

Trig: Free Run

0: Wide
inlow _ Atten: 36 dB

PN
IFG
Mkr1 1.915 000 GHz Auto Tune

-20.68 dBm

Center Freq
1915000000 GHz

StartFreq
1.913000000 GHz

Stop Freq
1.917000000 GHz

CF Step
400,000 kHz
Auto Man

Freq Offset

Center 1.915000 GHz Span 4.000 MHz
#Res BW 62 kHz Sweep 2.000 ms (1001 pts)

MSG STATUS

SENSE:INT]| ALIGN AUTO  [07:00:08 PMJul 18, 2020
Center Freq: 1.916500000 GHz Radio Std: None Trace/Detector
—— Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 32 dB Radio Device: BTS

10 dBrdiv Ref 25.00 dBm

Center 1.916500 GHz Span 4.000 MHz
Res BW 39 kHz VBW 390 kHz Sweep 3.2 ms

Channel Power Power Spectral Density

-23.66 dBm /1 MHz -83.66 dBm /Hz

Plot 7-423. Upper Extended Band Edge Plot (Band 25 - 1.4MHz QPSK - Full RB Configuration)
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' Keysight Spectrum Analyzer - Swept SA

RL 500 DC CORREC SENSE:INT]| ALIGN AUTO

06:42:44 PM1ul 18, 2020

#Avg Type: RMS
PNO: Wide (,_ 1rig: FreeRun
IFGain:Low Atten: 36 dB

Mkr1 1.849 996 GHz

Center 1.850000 GHz

-24.94 dBm

Span 4.000 MHz

#Res BW 36 kHz Sweep 2.000 ms (1001 pts)

MSG

Auto Tune

CenterFreq
1850000000 GHz

StartFreq
1.848000000 GHz

Stop Freq
1852000000 GHz

CF Step
400.000 kHz

SENSE:INT]| ALIGN AUTO

|EI6:42:5I] PMul 18,2020

Center Freq: 1.848500000 GHz
—— Trig: Free Run Avg|Held: 100/100
#FGain:Low #Atten: 32 dB

Radio Std: None

Radio Device: BTS

Center 1.848500 GHz
Res BW 39 kHz VBW 390 kHz

Span 4.000 MHz
Sweep 3.2 ms

Channel Power Power Spectral Density

-19.59 dBm /1 MHz -79.59 dBm /Hz

Tracel/Detector

Plot 7-425. Lower Extended Band Edge Plot (Band 25/2 - 3.0MHz QPSK - Full RB Configuration)

Approved by:
@ LG pp y

Quality Manager
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s Keysight Spectrum Analyzer - Swept SA = &=
RL RF 500 DC | CORREC SENSE:INT] ALIGN AUTO | 06:43:09 PMul 18, 2020
#Avg Type: RMS

PNO ide Trig: Free Run
Atten: 36 dB

Mkr1 1.910 000 GHz Auto Tune
10gBidiv_Ref 25.00 dBm e 0o A

Center Freq

1.910000000 GHz

StartFreq
1.908000000 GHz

Stop Freq
1.912000000 GHz

CF Step
400.000 kHz

Center 1.910000 GHz Span 4.000 MHz
#Res BW 36 kHz Sweep 2.000 ms (1001 pts)

SENSE:INT]| ALIGN AUTO  [06:43:17 PMJul 18, 2020
Center Freq: 1.511500000 GH Radio Std: None Trace/Detector
—— Trig: Free Run AvngoId 100/100
#IFGain:Low #Atten: 32 dB Radio Device: BTS

10 dBrdiv Ref 30.00 dBm

Center 1.911500 GHz Span 4.000 MHz
Res BW 39 kHz VBW 390 kHz Sweep 3.2 ms

Channel Power Power Spectral Density

-19.11 dBm /1 MHz -79.11 dBm /Hz

Plot 7-427. Upper Extended Band Edge Plot (Band 2 - 3.0MHz QPSK - Full RB Configuration)
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s Keysight Spectrum Analyzer - Swept SA = &=
RL RF 500 DC | CORREC SENSE:INT] ALIGN AUTO | 06:45:00 PMul 18, 2020
#Avg Type: RMS

PNO ide Trig: Free Run
Atten: 36 dB

Mkr1 1.910 036 GHz Auto Tune
10gBid|v Ref 25.00 dBm 26.91 dBm

-- Senter Freq
.u 1.910000000 GHz
A £ AN A el

StartFreq
1.908000000 GHz

Stop Freq
1.912000000 GHz

CF Step
400.000 kHz

Center 1.910000 GHz Span 4.000 MHz
#Res BW 62 kHz Sweep 2.000 ms (1001 pts)

SENSE:INT]| ALIGN AUTO  [06:59:15 PMJul 18, 2020
Center Freq: 1.516500000 GH Radio Std: None Trace/Detector
—— Trig: Free Run AvngoId 100/100
#IFGain:Low #Atten: 32 dB Radio Device: BTS

10 dBrdiv Ref 30.00 dBm

Center 1.916500 GHz Span 4.000 MHz
Res BW 39 kHz VBW 390 kHz Sweep 3.2 ms

Channel Power Power Spectral Density

-17.51 dBm /1 MHz -77.51 dBm /Hz

Plot 7-429. Upper Extended Band Edge Plot (Band 25 - 3.0MHz QPSK - Full RB Configuration)
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' Keysight Spectrum Analyzer - Swept SA

RL 500 DC CORREC SENSE:INT]| ALIGN AUTO

06:44:29 PM1ul 18, 2020

#Avg Type: RMS
PNO: Wide (,_ 1rig: FreeRun
IFGain:Low Atten: 36 dB

Mkr1 1.849 992 GHz

Center 1.850000 GHz

-27.20 dBm

Span 4.000 MHz

#Res BW 62 kHz Sweep 2.000 ms (1001 pts)

MSG

Auto Tune

CenterFreq
1850000000 GHz

StartFreq
1.848000000 GHz

Stop Freq
1852000000 GHz

CF Step
400.000 kHz

SENSE:INT]| ALIGN AUTO

|EI6:44:41 PMul 18,2020

Center Freq: 1.848500000 GHz
—— Trig: Free Run Avg|Held: 100/100
#FGain:Low #Atten: 32 dB

Radio Std: None

Radio Device: BTS

Center 1.848500 GHz
Res BW 39 kHz VBW 390 kHz

Span 4.000 MHz
Sweep 3.2 ms

Channel Power Power Spectral Density

-20.86 dBm /1 MHz -80.86 dBm /Hz

Tracel/Detector

Plot 7-431. Lower Extended Band Edge Plot (Band 25/2 - 5.0MHz QPSK - Full RB Configuration)

Approved by:
@ LG pp y

Quality Manager
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' Keysight Spectrum Analyzer - Swept SA =& ]
RL RF 500 DC | CORREC SENSE:INT] ALIGN AUTO | 06:45:00 PMul 18, 2020
#Avg Type: RMS

PNO: Wide (,_ 1rig: FreeRun
IFGain:Low Atten: 36 dB

Mkr1 1.910 036 GHz Auto Tune
EOSBMW Ref 25.00 dBm 26.91 dBm

CenterFreq

1.910000000 GHz

StartFreq
1.908000000 GHz

Stop Freq
1912000000 GHz

CF Step
400.000 kHz

Center 1.910000 GHz Span 4.000 MHz
#Res BW 62 kHz Sweep 2.000 ms (1001 pts)

' Keysight Spectrum Analyzer - Channel Power (=
RL DC CORREC SENSE:INT| ALIGN AUTO _|06:45:06 PMJul 18, 2020
Center Freq: 1.911500000 GHz Radio Std: None TracelDetector
—— Trig: Free Run Avg|Held: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Center 1.911500 GHz Span 4.000 MHz
Res BW 39 kHz VBW 390 kHz Sweep 3.2ms

Channel Power Power Spectral Density

-20.43 dBm /1 MHz -80.43 dBm /Hz

Plot 7-433. Upper Extended Band Edge Plot (Band 25 - 5.0MHz QPSK - Full RB Configuration)
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' Keysight Spectrum Analyzer - Swept SA =& ]
RL 500 DC | CORREC SENSE:INT] ALIGN AUTO | 06:58:31 PMul 18, 2020
#Avg Type: RMS

PNO: Wide (,_ 1rig: FreeRun
IFGain:Low Atten: 36 dB

Mkr1 1.915 000 GHz Auto Tune
-25.55 dBm

CenterFreq
1915000000 GHz

StartFreq
1.913000000 GHz

Stop Freq
1917000000 GHz

CF Step
400.000 kHz

Center 1.915000 GHz Span 4.000 MHz
#Res BW 62 kHz Sweep 2.000 ms (1001 pts)

MSG

SENSE:INT| ALIGN AUTO | 06:58:48 PMJul 18, 2020
Center Freq: 1.916500000 GHz Radio Std: None TracelDetector
—— Trig: Free Run Avg|Held: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Center 1.916500 GHz Span 4.000 MHz
Res BW 39 kHz VBW 390 kHz Sweep 3.2ms

Channel Power Power Spectral Density

-18.81 dBm /1 MHz -78.81 dBm /Hz

Plot 7-435. Upper Extended Band Edge Plot (Band 25 - 5.0MHz QPSK - Full RB Configuration)
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' Keysight Spectrum Analyzer - Swept SA

RL RF 500 DC CORREC

PNO: Wide (]
IFGain:Low

10 ngdW Ref 25.00 dBm

DT

Center 1.850000 GHz
#Res BW 120 kHz

#VBW 430 kHz

SENSE:INT]| ALIGN AUTO

#Avg Type: RMS

06:47:06 PMul 18, 2020

y Trig: FreeRun
Atten: 36 dB

Mkr1 1.850 000 GHz
-28.033 dBm

ESSuEEs

Span 2.000 MHz
Sweep 4.000 ms (1001 pts)

Auto Tune

CenterFreq
1850000000 GHz

StartFreq
1.846000000 GHz

Stop Freq
1854000000 GHz

CF Step
800.000 kHz

Plot 7-436. Lower Band Edge Plot (Band 25/2 - 10.0MHz QPSK - Full RB Configuration)

' Keysight Spectrum Analyzer - Channel Power

RL RF 500 DC CORREC

—— Trig: Free Run

#IFGain:Low

SENSE:INT]| ALIGN AUTO |EI6:47:12 PMul 18,2020

Center Freq: 1.848500000 GHz Radio Std: None
Avg|Held:>100/100

#Atten: 28 dB Radio Device: BTS

Center 1.848500 GHz
Res BW 75 kHz

Channel Power

-22.92 dBm /1 MHz

Span 8.000 MHz,

VBW 750 kHz Sweep 1.733 ms

Power Spectral Density

-82.92 dBm /Hz

[N

Tracel/Detector

Plot 7-437. Lower Extended Band Edge Plot (Band 25/2 - 10.0MHz QPSK - Full RB Configuration)

FCC ID: ZNFF100TM PCTE?T
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' Keysight Spectrum Analyzer - Swept SA

RL 500 DC CORREC

PNO:
IFGai

10 dBidiv. Ref 25.00 dBm
Log

m

Center 1.910000 GHz
#Res BW 120 kHz

MSG

SENSE:INT]| ALIGN AUTO

06:47:32 PM1ul 18, 2020

#Avg Type: RMS
Trig: Free Run

ide )
™ Atten: 36 dB

Mkr1 1.910 008 GHz

-28.03 dBm

Span 8.000 MHz

Sweep 4.000 ms (1001 pts)

STATUS

Auto Tune

Center Freq
1.910000000 GHz

StartFreq
1.906000000 GHz

Stop Freq
1.914000000 GHz

CF Step
800.000 kHz

Auto Man

Freq Offset

. Keysight Spectrum Analyzer - Channel Power

RF | DC | CORREC

#IFGain:Low

Center 1.911500 GHz
Res BW 75 kHz

Channel Power

-23.66 dBm /1 MHz

SENSE:INT| ALIGN AUTO

[06:47:37 PM1ul 18, 2020

Center Freq: 1.911500000 GHz
—— Trig: Free Run Avg|Hold:>100/100
#Atten: 30 dB

VBW 750 kHz

Radic Std: None

Radio Device: BTS

Span 8.000 MHz

Sweep 1.733 ms

Power Spectral Density

STATUS

-83.66 dBm /Hz

|- |- |

TracelDetector

Plot 7-439. Upper Extended Band Edge Plot (Band 2 - 10.0MHz QPSK - Full RB Configuration)

FCC ID: ZNFF100TM PCTE?T
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' Keysight Spectrum Analyzer - Swept SA

RL 500 DC

CORREC

SENSE:INT]| ALIGN AUTO

#Avg Type: RMS

06:57:48 PM1ul 18, 2020

PNO: Wide (,_ 1rig: FreeRun

IFGain:

Center 1.915000 GHz
#Res BW 62 kHz

MSG

Low Atten: 36 dB

Span 2.000 MHz
Sweep 4.000 ms (1001 pts)

Auto Tune

CenterFreq
1915000000 GHz

StartFreq
1.911000000 GHz

Stop Freq
1919000000 GHz

CF Step
800.000 kHz

' Keysight Spectrum Analyzer - Swept SA

RL 500 DC

CORREC

PNO: Wide

Center 1.918000 GHz
#Res BW 1.0 MHz

MSG

SENSE:INT]| ALIGN AUTO

#Avg Type: RMS

06:57:57 PM1ul 18, 2020

—— Trig: Free Run

ow Atten: 36 dB

Mkr1 1.916 024 GHz
-20.77 dBm

Span 4.000 MHz
Sweep 2.000 ms (1001 pts)

STATUS

#VBW 3.0 MHz

Auto Tune

CenterFreq
1918000000 GHz

StartFreq
1.916000000 GHz

StopFreq
1.920000000 GHz

CF Step
400.000 kHz

Auto Man

Freq Offset
0 Hz

Plot 7-441. Upper Extended Band Edge Plot (Band 2 - 10.0MHz QPSK - Full RB Configuration)
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' Keysight Spectrum Analyzer - Swept SA

RL 500 DC CORREC SENSE:INT]| ALIGN AUTO

06:49:19 PM1ul 18, 2020

#Avg Type: RMS
PNO: Wide (,_ 1rig: FreeRun
IFGain:Low Atten: 36 dB

Mkr1 1.849 988 GHz

Center 1.850000 GHz

-28.41 dBm

Span 12.00 MHz

#Res BW 180 kHz Sweep 1.000 ms (1001 pts)

MSG

SENSE:INT]| ALIGN AUTO

|D6:49:29 PMul 18,2020

Center Freq: 1.848500000 GHz
—— Trig: Free Run Avg|Held:>100/100
#FGain:Low #Atten: 32 dB

Radio Std: None Tracel/Detector

Radio Device: BTS

Center 1.848500 GHz
Res BW 110 kHz VBW 1.1 MHz

Channel Power Power Spectral Density

-23.02 dBm /1 MHz -83.02 dBm /Hz

Span 12.00 MHz
Sweep 1.2ms

Auto Tune

CenterFreq
1850000000 GHz

StartFreq
1.844000000 GHz

Stop Freq
1.856000000 GHz

CF Step
1.200000 MHz

Plot 7-443. Lower Extended Band Edge Plot (Band 25/2 - 15.0MHz QPSK - Full RB Configuration)
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s Keysight Spectrum Analyzer - Swept SA = &=
RL 500 DC | CORREC SENSE:INT] ALIGN AUTO | 06:49:48 PMul 18, 2020
#Avg Type: RMS

Trig: Free Run

0: Wide
inlow _ Atten: 36 dB

PN
IFG
Mkr1 1.910 000 GHz Auto Tune

-28.33 dBm

Center Freq
1.910000000 GHz

StartFreq
1.904000000 GHz

Stop Freq
1.916000000 GHz

CF Step
1.200000 MHz
Auto Man

Freq Offset

Center 1.910000 GHz Span 12.00 MHz
#Res BW 180 kHz Sweep 1.000 ms (1001 pts)

MSG STATUS

SENSE:INT]| ALIGN AUTO  [06:49:55 PMJul 18, 2020
Center Freq: 1.911500000 GHz Radio Std: None Trace/Detector
—— Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Center 1.911500 GHz Span 12.00 MHz
Res BW 110 kHz VBW 1.1 MHz Sweep 1.2 ms

Channel Power Power Spectral Density

-24.35 dBm /1 MHz -84.35 dBm /Hz

Plot 7-445. Upper Extended Band Edge Plot (Band 2 - 15.0MHz QPSK - Full RB Configuration)
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' Keysight Spectrum Analyzer - Swept SA

RL 500 DC CORREC SENSE:INT]| ALIGN AUTO

#Avg Type: RMS

PNO: Wide (,_ 1rig: FreeRun
IFGain:Low Atten: 36 dB

Mkr1 1.915 024 GHz Auto Tune

Center 1.915000 GHz

-31.84 dBm

CenterFreq
1915000000 GHz

StartFreq
1.908000000 GHz

Stop Freq
1921000000 GHz

CF Step
1.200000 MHz

Span 12.00 MHz

#Res BW 62 kHz Sweep 1.333 ms (1001 pts)

MSG

SENSE:INT]| ALIGN AUTO

06:57:20 PM1ul 18, 2020

#Avg Type: RMS

PNO: Wide —»— 1rig: Free Run
IFGain:Low Atten: 36 dB

Mkr1 1.916 008 GHz Auto Tune

Center 1.918000 GHz

-21.70 dBm

CenterFreq
1918000000 GHz

StartFreq
1.916000000 GHz

Stop Freq
1920000000 GHz

CF Step
400.000 kHz

Span 4.000 MHz

#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 2.000 ms (1001 pts)

MSG

Plot 7-447. Upper Extended Band Edge Plot (Band 25 - 15.0MHz QPSK - Full RB Configuration)
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' Keysight Spectrum Analyzer - Swept SA

RL 500 DC CORREC SENSE:INT]| ALIGN AUTO

06:52:14 PM1ul 18, 2020

#Avg Type: RMS
PNO: Wide (,_ 1rig: FreeRun
IFGain:Low Atten: 36 dB

Mkr1 1.849 984 GHz

Center 1.850000 GHz

-27.64 dBm

Span 16.00 MHz

#Res BW 240 kHz Sweep 1.000 ms (1001 pts)

MSG

SENSE:INT]| ALIGN AUTO

|EI6:52:2I] PMul 18,2020

Center Freq: 1.848500000 GHz
—— Trig: Free Run Avg|Held:>100/100
#FGain:Low #Atten: 32 dB

Radio Std: None Tracel/Detector

Radio Device: BTS

Center 1.848500 GHz
Res BW 150 kHz VBW 1.5 MHz

Channel Power Power Spectral Density

-24.46 dBm /1 MHz -84.46 dBm /Hz

Span 16.00 MHz
Sweep 1ms

Auto Tune

CenterFreq
1850000000 GHz

StartFreq
1.842000000 GHz

Stop Freq
1.858000000 GHz

CF Step
1.600000 MHz

Plot 7-449. Lower Extended Band Edge Plot (Band 25/2 - 20.0MHz QPSK - Full RB Configuration)
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' Keysight Spectrum Analyzer - Swept SA =& ]
RL 500 DC | CORREC SENSE:INT] ALIGN AUTO | 06:53:02 PM1ul 18, 2020
#Avg Type: RMS

PNO: Wide (,_ 1rig: FreeRun
IFGain:Low Atten: 36 dB

Mkr1 1.910 000 GHz Auto Tune
-29.84 dBm

CenterFreq
1910000000 GHz

StartFreq
1.902000000 GHz

Stop Freq
1918000000 GHz

CF Step
1.600000 MHz

Center 1.910000 GHz Span 16.00 MHz
#Res BW 240 kHz Sweep 1.000 ms (1001 pts)

MSG

SENSE:INT| ALIGN AUTO | 06:53:08 PMJul 18, 2020
Center Freq: 1.911500000 GHz Radio Std: None TracelDetector
—— Trig: Free Run Avg|Held: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Center 1.911500 GHz Span 16.00 MHz
Res BW 150 kHz VBW 1.5 MHz Sweep 1ms

Channel Power Power Spectral Density

-26.69 dBm /1 MHz -86.69 dBm /Hz

Plot 7-451. Upper Extended Band Edge Plot (Band 2 - 20.0MHz QPSK - Full RB Configuration)
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' Keysight Spectrum Analyzer - Swept SA

RL 500 DC CORREC SENSE:INT]| ALIGN AUTO

#Avg Type: RMS

PNO: Wide (,_ 1rig: FreeRun
IFGain:Low Atten: 36 dB

Mkr1 1.915 064 GHz Auto Tune

Center 1.915000 GHz

-35.60 dBm

CenterFreq
1915000000 GHz

StartFreq
1.907000000 GHz

Stop Freq
1923000000 GHz

CF Step
1.600000 MHz

Span 16.00 MHz

#Res BW 62 kHz Sweep 1.800 ms (1001 pts)

MSG

SENSE:INT]| ALIGN AUTO

06:56:28 PM1ul 18, 2020

#Avg Type: RMS

PNO: Wide —»— 1rig: Free Run
IFGain:Low Atten: 36 dB

Mkr1 1.916 280 GHz Auto Tune

Center 1.918000 GHz

-24.90 dBm

CenterFreq
1918000000 GHz

StartFreq
1.916000000 GHz

Stop Freq
1920000000 GHz

CF Step
400.000 kHz

Span 4.000 MHz

#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 2.000 ms (1001 pts)

MSG

Plot 7-453. Upper Extended Band Edge Plot (Band 25 - 20.0MHz QPSK - Full RB Configuration)
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|_ Keysight Spectrum Analyzer - Swept SA

RL RF 500Q DC CORREC SENSE:INT] ALIGN AUTO

#Avg Type: RMS

PNO: Wide ~—#— 1rig: Free Run
IFGain:Low #Atten: 36 dB

PASS

Center Freq
1.850000000 GHz

StartFreq
1.843750000 GHz

Stop Freq
1.856250000 GHz

CF Step
1.250000 MHz
Auto Man

Freq Offset

0 Hz
|
Scale Type

Center 1.850000 GHz P Log

#Res BW 62 kHz #VBW 220 kHz Sweep 1.400 ms (1001 pts
sc) |

Plot 7-454. Lower Band Edge Plot (NR Band n25/2 — 5.0MHz - Full RB)

= |
TracelDetector

|~ Keysiaht Spectrum Analyzer - Channel Power

RL RF Q DC | CORREC

ALIGN AUTO [09:00:42 AM Aug 03, 2020

Radio Std: None

| SENSE:INT]
Center Freq: 1.848500000 GHz
s 1rig: Free Run Avg|Hold: 100/100
#Atten: 36 dB

#FGain:Low Radic Device: BTS

Clear Write

Average

Max Hold

VBW 390 kHz Sweep 9.8 ms

Min Hold

Power Spectral Density

-73.71 dBm /Hz

Channel Power

-13.71 dBm /1 MHz

Detector
Average >
Man

|

C
=
{=]

IMSG STATUS

Plot 7-455. Lower Extended Band Edge Plot (NR Band n25/2 — 5.0MHz - Full RB)
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Keysight Spectrum Analyzer - Swept SA
RL RF 50Q DC

ALIGN AUTO
#Avg Type: RMS

CORREC SENSE:INT]

Trig: Free Run
#Atten: 36 dB

PNO: Wide ~—»—
IFGain:Low

PASS

Mkr1 1.910 012 5 GHz
-19.93 dBm

Center 1.910000 GHz
#Res BW 62 kHz

IMSG

Span 12.50 MHz
#VBW 220 kHz

Center Freq
1.910000000 GHz

StartFreq
1.903750000 GHz

Stop Freq
1.916250000 GHz

CF Step
1.250000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Log Lin

Sweep 1.400 ms (1001 pts) |

Plot 7-456. Upper Band Edge Plot (NR Band n2 — 5.0MHz - Full RB)

|~ Keysiaht Spectrum Analyzer - Channel Power
[s0a

RL RF DC | CORREC SENSE:INT] ALIGN AUTO [09:03:13 AM Aug 03, 2020

Cer;ter Freq: 1.911500000 GHz Radioc Std: None
s 1rig: Free Run Avg|Hold: 100/100

#Atten: 36 dB

#FGain:Low Radic Device: BTS

VBW 390 kHz Sweep 9.8 ms

Power Spectral Density

-74.45 dBm /Hz

Channel Power

-14.45 dBm /1 MHz

IMSG STATUS

= |
TracelDetector

Clear Write

Average

Max Hold

Min Hold

Detector
Average >
Man

Plot 7-457. Upper Extended Band Edge Plot (NR Band n2 — 5.0MHz - Full RB)
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wm Keysight Spectrum Analyzer - Channel Power
AC CORREC [ SENSE:INT] |
Center Freq: 1.915100000 GHz
Trig: Free Run Avg|Hold:>100/100
#Atten: 28 dB

ALIGN AUTO [01:37:46 PM1ul 28, 2020

Radio Std: None

Trace/Detector

Radio Device: BTS

Ref 40.00 dBm

Clear Write

Average

Max Hold

Center 1.915100 GHz
#Res BW 100 kHz

Span 4.000 MHz

VBW 1 MHz Sweep 1ms

Min Hold

Channel Power

-20.88 dBm /200 kHz

Power Spectral Density

-73.89 dBm /Hz

MSG STATUS

Plot 7-458. Upper Band Edge Plot (NR Band n25 — 5.0MHz - Full RB)

. Keysight Spectrum Analyzer - Channel Power ===
RL | SENSE:INT] [ ALIGN AUTO
Center Freq: 1.916500000 GHz
—— 1rig: Free Run Avg|Hold: 100/100

#Atten: 26 dB

|01:38:04 PMJul 28, 2020
Radio $td: None

Trace/Detector

#IFGain:Low Radio Device: BTS

Ref 30.00 dBm

Clear Write
|
Average
I
Max Hold
|
Center 1.916500 GHz Span 4.000 MHz
Res BW 39 kHz VBW 390 kHz Sweep 3.2ms Min Hold
Channel Power Power Spectral Density
-29.76 dBm /1 MHz -89.76 dBm /Hz

MSG STATUS

Plot 7-459. Upper Extended Band Edge Plot (NR Band n25 — 5.0MHz - Full RB)
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Keysight Spectrum Analyzer - Swept SA
RL RF 50Q DC

ALIGN AUTO
#Avg Type: RMS

CORREC SENSE:INT]

Trig: Free Run
#Atten: 36 dB

PNO: Wide ~—»—
IFGain:Low

PASS

Mkr1 1.849 975 GHz
-20.16 dBm

Center 1.85000 GHz
#Res BW 120 kHz

IMSG

Span 25.00 MHz
#VBW 430 kHz

Center Freq
1.850000000 GHz

StartFreq
1.837500000 GHz

Stop Freq
1.862500000 GHz

CF Step
2.500000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Log Lin

Sweep 1.000 ms (1001 pts) |

Plot 7-460. Lower Band Edge Plot (NR Band n2 — 10.0MHz - Full RB)

|~ Keysiaht Spectrum Analyzer - Channel Power
[s0a

RL RF DC | CORREC SENSE:INT] ALIGN AUTO [08:57:12 AM Aug 03, 2020

Cer;ter Freq: 1.848500000 GHz Radioc Std: None
s 1rig: Free Run Avg|Hold: 100/100

#Atten: 36 dB

#FGain:Low Radic Device: BTS

VBW 750 kHz Sweep 5.333 ms

Power Spectral Density

-74.25 dBm /Hz

Channel Power

-14.25 dBm /1 MHz

IMSG STATUS

= |
TracelDetector

Clear Write

Average

Max Hold

Min Hold

Detector
Average >
Man

Plot 7-461. Lower Extended Band Edge Plot (NR Band n2 — 10.0MHz - Full RB)
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wm Keysight Spectrum Analyzer - Swept SA

CORREC [ SENSE:INT] | ALIGN AUTO
#Avg Type: RMS

PNO: Wide —»— 1rig: Free Run
IFGain:Low #Atten: 36 dB

Auto Tune

Mkr1 1.910 050 GHz
Ref 25.00 dBm -25.00 dBm

Trace 1 Pass

Center Freq
1.910000000 GHz

StartFreq
1.897500000 GHz

Stop Freq
1922500000 GHz

CF Step
2.500000 MHz
Auto Man

Freq Offset

Center 1.91000 GHz Scale Type

#Res BW 120 kHz

Span 25.00 MHz

#/BW 430 kHz Sweep 1.000 ms (1001 pts)

L on Lin

MSG STATUS

Plot 7-462. Upper Band Edge Plot (NR Band n2 — 10.0MHz - Full RB)

]

o]

Trace/Detector

. Keysight Spectrum Analyzer - Channel Power
RL RF | SENSE:INT] [
Center Freq: 1.911500000 GHz
—— 1rig: Free Run Avg|Hold: 100/100
#Atten: 36 dB

ALIGN AUTO |Dl:11:39 PMAug 13, 2020

Radio $td: None

Radio Device: BTS

Ref 30.00 dBm

Clear Write

Span 25.00 MHz

Center 1.91150 GHz
# Sweep 5.333 ms

Res BW 73 kHz VBW 750 kHz

Channel Power

-18.55 dBm /1 MHz

Power Spectral Density

-78.55 dBm /Hz

MSG STATUS

Plot 7-463. Upper Extended Band Edge Plot (NR Band n2 — 10.0MHz - Full RB)
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wm Keysight Spectrum Analyzer - Swept 5A

CORREC

RL RF 502 AC

PNO: Wide ()

IFGain:Low

Center 1.915000 GHz
#Res BW 240 kHz

#VBW 820 kHz

[ SENSE:INT] |

ALIGN AUTO

[01:36:34 PM1ul 28, 2020

#Avg Type: RMS
Trig: Free Run
Atten: 36 dB

Mkr1 1.915 024 GHz

STATUS

-26.31 dBm

Frequency

0

Auto Tune

Center Freq
1915000000 GHz

StartFreq
1911000000 GHz

Stop Freq
1919000000 GHz

CFStep
800.000 kHz

Auto Man

Freq Offset
0Hz

Scale Type

Span 8.000 MHz

Sweep 13.33 ms (1001 pts)

Lin

Plot 7-464. Upper Band Edge Plot (NR Band n25 — 10.0MHz - Full RB)

. Keysight Spectrum Analyzer - Swept SA

[

CORREC

PNO: Wide
IFGain:Low

Center 1.918000 GHz
#Res BW 1.0 MHz

MSG

#VBW 3.0 MHz

| SENSE:INT] [

ALIGN AUTO

01:36:44 PM

#Avg Type: RMS

—— 1rig: Free Run
Atten: 36 dB

Mkr1 1.916 012 GHz

STATUS

-22.82 dBm

Frequency

Auto Tune

Center Freq
1.918000000 GHz

StartFreq
1.916000000 GHz

Stop Freq
1.920000000 GHz

CF Step
400.000 kHz

Auto Man

Freq Offset
0Hz

Scale Type

Lin

Plot 7-465. Upper Extended Band Edge Plot (NR Band n25 — 10.0MHz - Full RB)
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Keysight Spectrum Analyzer - Swept SA
RL RF 50Q DC

ALIGN AUTO
#Avg Type: RMS

CORREC SENSE:INT]

Trig: Free Run
#Atten: 36 dB

PNO: Wide ~—»—
IFGain:Low

PASS

Mkr1 1.849 925 0 GHz
-19.67 dBm

Center 1.85000 GHz
#Res BW 180 kHz

IMSG

Span 37.50 MHz
#VBW 620 kHz

Center Freq
1.850000000 GHz

StartFreq
1.831250000 GHz

Stop Freq
1.868750000 GHz

CF Step
3.750000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Log Lin

Sweep 1.000 ms (1001 pts) |

Plot 7-466. Lower Band Edge Plot (NR Band n2 — 15.0MHz - Full RB)

|~ Keysiaht Spectrum Analyzer - Channel Power
[s0a

RL RF DC | CORREC SENSE:INT] ALIGN AUTO [08:51:00 AM Aug 03, 2020

Cer;ter Freq: 1.848500000 GHz Radioc Std: None
s 1rig: Free Run Avg|Hold:>100/100

#Atten: 36 dB

#FGain:Low Radic Device: BTS

VBW 1.1 MHz Sweep 3.733 ms

Power Spectral Density

-74.32 dBm /Hz

Channel Power

-14.32 dBm /1 MHz

IMSG STATUS

= |
TracelDetector

Clear Write

Average

Max Hold

Min Hold

Detector
Average >
Man

Plot 7-467. Lower Extended Band Edge Plot (NR Band n2 — 15.0MHz - Full RB)
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PCTEST

|_ Keysight Spectrum Analyzer - Channel Power

RL

#IFGain:Low

| SENSE:INT] [ ALIGN AUTO  [08:52:38 AM Aug 03, 2020

Center Freq: 1.910075000 GHz

wp 1rig: Free Run Avg|Hold: 100/100

#Atten: 36 dB

Radio Std: None

Radio Device: BTS

#Res BW 24 kHz

Channel Power

-20.21 dBm /150 kHz

VBW 240 kHz

Power Spectral Density

-71.97 dBm /Hz

Sweep 77.6 ms

TracelDetector

Clear Write

IMSG STATUS

Plot 7-468. Upper Band Edge Plot (NR Band n2 — 15.0MHz - Full RB)

|~ Keysiaht Spectrum Analyzer - Channel Power
RL RF 500 DC

==
| SENSE:INT| [ ALIGN AUTO  [08:52:04 AM Aug 03, 2020

Center Freq: 1.941750000 GHz Radio Std: None Trace/Detector
s 1rig: Free Run Avg|Hold: 100/100
#Atten: 36 dB

#FGain:Low Radic Device: BTS

Channel Power

IMSG

-15.86 dBm /1 MHz

VBW 1.1 MHz

Power Spectral Density

-75.86 dBm /Hz

Sweep 3.733 ms

Clear Write

Average

Max Hold

Min Hold

Detector

Average >
Man

Plot 7-469. Upper Extended Band Edge Plot (NR Band n2 — 15.0MHz - Full RB)
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7\ PCTEST

ol (S

wm Keysight Spectrum Analyzer - Swept 5A

CORREC

RL RF 502 AC

PNO: Wide ()

IFGain:Low

Center 1.915000 GHz
#Res BW 240 kHz

#VBW 820 kHz

[ SENSE:INT] |

ALIGN AUTO

[01:35:16 PMul 28, 2020

#Avg Type: RMS
Trig: Free Run
Atten: 36 dB

Mkr1 1.915 048 GHz

STATUS

-28.21 dBm

Frequency

0

Auto Tune

Center Freq
1915000000 GHz

StartFreq
1.909000000 GHz

Stop Freq
1921000000 GHz

CFStep
1.200000 MHz

Auto Man

Freq Offset
0Hz

Scale Type

Span 12.00 MHz

Sweep 1.000 ms (1001 pts)

Lin

Plot 7-470. Upper Band Edge Plot (NR Band n25 — 15.0MHz - Full RB)

. Keysight Spectrum Analyzer - Swept SA

[

CORREC

PNO: Wide
IFGain:Low

Center 1.918000 GHz
#Res BW 1.0 MHz

MSG

#VBW 3.0 MHz

| SENSE:INT] [

ALIGN AUTO

01:35:26 PM

#Avg Type: RMS

—— 1rig: Free Run
Atten: 36 dB

Mkr1 1.916 028 GHz

STATUS

-23.28 dBm

Frequency

Auto Tune

Center Freq
1.918000000 GHz

StartFreq
1.916000000 GHz

Stop Freq
1.920000000 GHz

CF Step
400.000 kHz

Auto Man

Freq Offset
0Hz

Scale Type

Lin

Plot 7-471. Upper Extended Band Edge Plot (NR Band n25 — 15.0MHz - Full RB)
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7\ PCTEST

ww Keysight Spectrum Analyzer - Swept SA

S [ SENSEINT] [ ALIGNAUTO  [01:14:11PMAug 13,2020
#Avg Type: RMS TRACE Frequency

PNO: Fast ~»— 1rig: Free Run
IFGain:Low #Atten: 36 dB

Mkr1 1.849 95 GHz Auto Tune
Ref 25.00 dBm &

Trace 1 Pass

Center Freq
1.850000000 GHz

StartFreq
1825000000 GHz

Stop Freq
1.875000000 GHz

CF Step
5.000000 MHz
Auto Man

Freq Offset

Center 1.85000 GHz Span 50.00 MHz Scale Type
#Res BW 240 kHz #/BW 820 kHz Sweep 1.000 ms (1001 pts)

Lon Lin

MSG STATUS

Plot 7-472. Lower Band Edge Plot (NR Band n2 — 20.0MHz - Full RB)

B8 =

e Keysight Spectrum Analyzer - Channel Power

CORREC [ SENSE:INT] | ALIGN AUTO  [01:14:27 PMAug 13, 2020
Center Freq: 1.848500000 GHz Radic Std: Nene

ww— Trig: Free Run Avg|Hold: 100/100

#Atten: 36 dB

Trace/Detector

#IFGain:Low Radio Device: BTS

Ref 30.00 dBm

Clear Write

Center 1.84830 GHz
#Res BW 150 kHz VBW 1.5 MHz

Channel Power Power Spectral Density

-22.65 dBm /1 MHz -82.65 dBm /Hz

MSG STATUS

Plot 7-473. Lower Extended Band Edge Plot (NR Band n2 — 20.0MHz - Full RB)
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7\ PCTEST

ol (S

ww Keysight Spectrum Analyzer - Swept SA

S [ SENSENT] I ALIGN AUTO _ |01:15:13 PM Aug 13, 2020
#Avg Type: RMS TRACE Frequency

- Trig: Free Run
PNO: Fast ~—»—
& IFGain:Low #Atten: 36 dB

Mkr1 1.910 05 GHz Auto Tune
-30.59 dBm

Center Freq
1.910000000 GHz

StartFreq
1885000000 GHz

Stop Freq
1.935000000 GHz

CF Step
5.000000 MHz
Auto Man

Freq Offset
0Hz

Center 1.91000 GHz Span 50.00 MHz Scale Type
#Res BW 62 kHz #/BW 220 kHz Sweep 5.533 ms (1001 pts)

Lon Lin

MSG STATUS

Plot 7-474. Upper Band Edge Plot (NR Band n2 — 20.0MHz - Full RB)

ww Keysight Spectrum Analyzer - Swept SA

CORREC [ SENSE:INT] | ALIGN AUTO  [01:15:37 PMAug 13, 2020
#Avg Type: RMS TRACE 4

PNO: Fast ~#— 1rig: Free Run
& IFGain:Low #Atten: 36 dB
Mkr1 1.910 05 GHz

-18.65 dBm

Center Freq
1.913000000 GHz

StartFreq
1888000000 GHz

Stop Freq
1.938000000 GHz

CF Step
5.000000 MHz
Auto Man

Freq Offset
0Hz

Center 1.91300 GHz Span 50.00 MHz Scale Type
#Res BW 1.0 MHz #/BW 3.0 MHz Sweep 1.000 ms (1001 pts)

Lon Lin

MSG STATUS

Plot 7-475. Upper Extended Band Edge Plot (NR Band n2 — 20.0MHz - Full RB)
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7\ PCTEST

ol (S

wm Keysight Spectrum Analyzer - Swept 5A

CORREC

RL RF 502 AC

PNO: Wide ()

IFGain:Low

Center 1.915000 GHz
#Res BW 240 kHz

#VBW 820 kHz

[ SENSE:INT] |

ALIGN AUTO

[01:34:01 PM1ul 28, 2020

#Avg Type: RMS
Trig: Free Run
Atten: 36 dB

Mkr1 1.915 896 GHz

STATUS

-27.98 dBm

Frequency

0

Auto Tune

Center Freq
1915000000 GHz

StartFreq
1.907000000 GHz

Stop Freq
1923000000 GHz

CFStep
1.600000 MHz

Auto Man

Freq Offset
0Hz

Scale Type

Span 16.00 MHz

Sweep 1.000 ms (1001 pts)

Lin

Plot 7-476. Upper Band Edge Plot (NR Band n25 — 20.0MHz - Full RB)

. Keysight Spectrum Analyzer - Swept SA

[

CORREC

PNO: Wide
IFGain:Low

Center 1.918000 GHz
#Res BW 1.0 MHz

MSG

#VBW 3.0 MHz

| SENSE:INT] [

ALIGN AUTO

01:34:11 PM

#Avg Type: RMS

—— 1rig: Free Run
Atten: 36 dB

Mkr1 1.918 848 GHz

STATUS

-22.07 dBm

Frequency

Auto Tune

Center Freq
1.918000000 GHz

StartFreq
1.916000000 GHz

Stop Freq
1.920000000 GHz

CF Step
400.000 kHz

Auto Man

Freq Offset
0Hz

Scale Type

Lin

Plot 7-477. Upper Extended Band Edge Plot (NR Band n25 — 20.0MHz - Full RB)
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7N PCTEST

Band 41 (PC2)

. Keysight Spectrum Analyzer - Spurious Emissions
RL T | SENSE:INT] | ALIGN AUTO  [03:56:53 PMJul 13,2020
Center Freq: 2.498500000 GHz Radio Std: None
Trig: Free Run
#Atten: 26 dB Radio Device: BTS

Frequency

Ref 40.00 dBm

Center Freq
2.498500000 GHz

Start 2.473 GHz

180938 wgg Freqofise
; 0Hz

MSG STATUS

Plot 7-478. Lower ACP Plot (Band 41 - 5MHz QPSK - Full RB Configuration)

— Keysight Spectrum Analyzer - Spurious Emissions =
RL RF AC CORREC | SENSE:INT] | ALIGN AUTO  [03:57:16 PMJul 13,2020
Center Freq: 2.687500000 GHz Radio Std: None
v Trig: Free Run

Gate: LO 2
PASS e IFGain:Low #Atten: 26 dB Radio Device: BTS

Frequency

Ref 40.00 dBm

Center Freq
2687500000 GHz

Start 2.665 GHz Stop 2.715 GHz CF Step

Freq Offset
0Hz

MSG STATUS

Plot 7-479. Upper ACP Plot (Band 41 - 5MHz QPSK - Full RB Configuration)
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s Keysight Spectrum Analyzer - Spurious Emissions

RL RF C CORREC | SENSE:INT] | ALIGN AUTO

|D3:5§:55 PMJul 13,2020

Center Freq: 2.501000000 GHz
2 Trig: Free Run
Gate: LO ]
ﬁ IFGain:Low #Atten: 26 dB

Radio Std: None

Radio Device: BTS

Ref 40.00 dBm

Start 2.475 GHz

Spur | Range | § rtFreq | Stop Freq | RBW | Frequency | Amplitude

Stop 2.517 GHz

2| 267908m | |- 1 s dE
z[1745dBm | | 7551dB |

MSG STATUS

Frequency

CF Step

Freq Offset
0 Hz

Plot 7-480. Lower ACP Plot (Band 41 - 10MHz QPSK - Full RB Configuration)

w Keysight Spectrum Analyzer - Spurious Emissions

RL RF AC CORREC | SENSE:INT] | ALIGN AUTO

|D4:DD:45 PMIul 13,2020

Center Freq: 2.685000000 GHz

Trig: Free Run
Gate: )
PASS IFGain:Low _ #Atten: 26 dB

Radio Std: None

Radio Device: BTS

Ref 40.00 dBm

Start 2.665 GHz

Spur | Range | StartFreq | StopFreq |RBW | Frequency

91040000 G

Stop 2.715 GHz

dB

MSG STATUS

2.685000000 GHz

[ ] &)

Frequency

Center Freq

CF Step

Plot 7-481. Upper ACP Plot (Band 41 - 10MHz QPSK - Full RB Configuration)

MEASUREMENT REPORT

FCC ID: ZNFF100TM (CERTIFICATION)

@ LG

Approved by:
Quality Manager

Test Report S/N: Test Dates: EUT Type:
1M2006150095-03.ZNF 6/28 — 9/10/2020 Portable Handset

Page 267 of 386

© 2020 PCTEST

V9.0 02/01/2019

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or

assembly of contents thereof, please contact INFO@PCTEST.COM.




7

PCTEST

s Keysight Spectrum Analyzer - Spurious Emissions

RL CORREC | EENEE:INT' ALIGN AUTO

|D4:2D:26 PMJul 13,2020

[
Center Freq: 2.503500000 GHz
y Trig: Free Run

IFGain:Low #Atten: 26 dB

Radio Std: None

Radio Device: BTS

Ref 40.00 dBm

Start 2.475 GHz

Spur | Range | § rtFreq | Stop Freq | RBW | Frequency | Amplitude

Stop 2.517 GHz

Frequency

CF Step

Freq Offset
0 Hz

MSG STATUS

Plot 7-482. Lower ACP Plot (Band 41 - 15MHz QPSK - Full RB Configuration)

w Keysight Spectrum Ana\yzer- Spurious Emissions.

| SENSE:INT] | ALIGN AUTO

|D4:Dl:34 PMIul 13,2020

Center Freq: 2.682500000 GHz
Trig: Free Run
#Atten: 26 dB

ii RL AC CORREC
Gate: )
[PASS | IFGain:Low

Radio Std: None

Radio Device: BTS

Ref 40.00 dBm

Start 2.665 GHz

[Spur [Range | StartFreq | StopFreq |[RBW  |[Frequency  |Amplitude [ [ALimit |

2]
26

5910 Gz 26960 CHe 1.0 iz 26015
otz —

G z MHA

Stop 2.715 GHz

B2

0
i
£

=

Gate

8

Gate View
off

Gate View
Setup

Gate Delay
1.945 ms

Gate Length
2.9900 ms

More
10of2

MSG STATUS

Plot 7-483. Upper ACP Plot (Band 41 - 15MHz QPSK - Full RB Configuration)
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7N PCTEST

s Keysight Spectrum Analyzer - Spurious Emissions

RL RF C CORREC | SENSE:INT] | ALIGN AUTO

|D4:D4:22 PMJul 13,2020

Center Freq: 2.506000000 GHz
2 Trig: Free Run
Gate: LO ]
ﬁ IFGain:Low #Atten: 26 dB

Radio Std: None

Radio Device: BTS

Ref 40.00 dBm

Start 2.475 GHz

Spur | Range | § rtFreq | Stop Freq | RBW | Frequency

Stop 2.517 GHz

-18.71dB

MSG STATUS

Frequency

CF Step

Freq Offset
0 Hz

Plot 7-484. Lower ACP Plot (Band 41 - 20MHz QPSK - Full RB Configuration)

w Keysight Spectrum Analyzer - Spurious Emissions

RL RF AC CORREC | SENSE:INT] | ALIGN AUTO

|D4:D4:53 PMIul 13,2020

Center Freq: 2.680000000 GHz

Trig: Free Run
Gate: )
PASS IFGain:Low _ #Atten: 26 dB

Radio Std: None

Radio Device: BTS

Ref 40.00 dBm

Start 2.665 GHz

Spur | Range | StartFreq | StopFreq |RBW | Frequency

Stop 2.715 GHz

-2848dBm | [1848dB |

MHA

27150 GHz 2712366667 GHz |-37 20 dBm | [ 1220 dB

MSG STATUS

2.680000000 GHz

[ ] &)

Frequency

Center Freq

CF Step

Plot 7-485. Upper ACP Plot (Band 41 - 20MHz QPSK - Full RB Configuration)
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NR Band n41l

7N PCTEST

o Keysight Spectrum Analyzer - Spur\ousEm\sswons

CORREC

IFGain:Low

| SENSE:INT]

ALIGN AUTO

|06:33:17 PMAug 25, 2020

Fi

\
Center Freq: 2.506020000 GHz
—— 1rig: Free Run

#Atten: 26 dB

Radio $td: None

Radio Device: BTS

Ref 40.00 dBm

Spur | Range | tart Freq | Stop Freq

’)4 950 Gz 24960 G
24960 GHz 25160 G
25160 GHz_[2 5170 GHz

[ RBW

| Frequency

MSG

STATUS

requency

Center Freq
2506020000 GHz

0Hz

Plot 7-486. Lower ACP Plot (NR Band n41 - 20MHz CP-OFDM-QPSK - Full RB)

|~ Keysiaht Spectrum Anslyzer - Spurious Emissions

CORREC

IFGain:Low

| SENSE:INT| [ ALIGN AUTO

[10:09:31 PM Aug 24, 2020

Center Freq: 2.679990000 GHz
s 1rig: Free Run
#Atten: 26 dB

Radio Std: None

Radic Device: BTS

Ref 40.00 dBm

| Stop Freq

| RBW | Frequency

(o]

Frequency

Center Freq

2.679990000 GHz

STATUS

Plot 7-487. Upper ACP Plot (NR Band n41 - 20MHz CP-OFDM-QPSK — Full RB)
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7N PCTEST

|== Keysight Spectrum Analyzer - Spurious Emissions

| SENSE:INT| SOURCE OFF | ALIGN AUTO  [03:44:10 PM Aug 04, 2020
Center Freq: 2.506020000 GHz Radie Std: Nene Frequency
[ Trig: Free Run
IFGain:Low #Atten: 26 dB Radio Device: BTS

Ref 40.00 dBm

CenterFreq
2506020000 GHz

pur | Range | StartFreq | Stop Freq | RBW | Frequancy

- e i
-25.57 dBm

Plot 7-488. Lower ACP Plot (NR Band n41 - 40MHz CP-OFDM-QPSK - Full RB)

. Keysight Spectrum Analyzer - Spurious Emissions

ol
RL RF AC CORREC | SENSE:INT] [ ALIGN AUTO  [D5:27:03 PMJul 27, 2020

Center Freq: 2.679990000 GHz Radio Std: None Frequency

Trig: Free Run
@ IFGain:Low #Atten: 26 dB Radio Device: BTS

Ref 40.00 dBm

Center Freq
2.679990000 GHz

CF Step

| Stop Freq |RBW | Frequenc:
1.000 MHz

Freq Offset
0Hz

MSG STATUS
Plot 7-489. Upper ACP Plot (NR Band n41 - 40MHz CP-OFDM-QPSK — Full RB)
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|_ Keysight Spectrum Analyzer - Spurious Emissions
CORREC | EEHEE:INT| SOURCE OFF ‘ ALIGN AUTO |D3:49:BE PM Aug 04, 2020
Center Freq: 2.506020000 GHz Radio Std: None Frequency
[ Trig: Free Run
IFGain:Low #Atten: 26 dB Radioc Device: BTS

Ref 40.00 dBm

Center Freq
2506020000 GHz

Stop 2.996 GHz CF Step

10.000000 MHz
pur | Range | StartFreq | Stop Freq | RBW | Frequency

Freq Offset
0 Hz

’J? 55 dBm

Plot 7-490. Lower ACP Plot (NR Band n41 - 50MHz CP-OFDM-QPSK — Full RB)

. Keysight Spectrum Analyzer - Spurious Emissions

[ |-
RL RF C CORREC | SENSE:INT] [ ALIGN AUTO  [05:24:22 PMJul 27, 2020

Center Freq: 2.679990000 GHz Radio Std: None Frequency

Trig: Free Run
@ IFGain:Low #Atten: 26 dB Radio Device: BTS

Ref 40.00 dBm

Center Freq
2.679990000 GHz

CF Step

pur | Range | StartFreq | StopFreq |RBW | Frequency

Freq Offset
0Hz

ard

MSG STATUS

Plot 7-491. Upper ACP Plot (NR Band n41 - 50MHz CP-OFDM-QPSK — Full RB)
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|_ Keysight Spectrum Analyzer - Spurious Emissions

CORREC | SENSE:INT| SOURCE OFF |

ALIGN AUTO

|D3:53:5E PMAug 04, 2020

Center Freq: 2.506020000 GHz
Trig: Free Run
#Atten: 26 dB

e
IFGain:Low

Radio Std: None Frequency

Radio Device: BTS

Ref 40.00 dBm

pur | Range | StartFreq | Stop Freq | RBW | Frequency

2614780000 GHz

Center Freq
2506020000 GHz

Stop 2.616 GHz CF Step

10.000000 MHz
Auto Man

Freq Offset
0 Hz

-41.54 dBm - -16.54 dB

STATUS

Plot 7-492. Lower ACP Plot (NR Band n41l - 60MHz CP-OFDM-QPSK — Full RB)

. Keysight Spectrum Analyzer - Spurious Emissions

[-o-]| & ]

RL RF CORREC | SENSE:INT] [

ALIGN AUTO

|IJS:2IJ:11 PMul 27, 2020

Center Freq: 2.679990000 GHz

Radio Std: None Frequency

Trig: Free Run
@ IFGain:Low #Atten: 26 dB Radio Device: BTS

Ref 40.00 dBm

pur | Range | Start Freq

| Stop Freq | RBW
25720 GHz

1

| Frequency

Center Freq
2.679990000 GHz

CF Step

Freq Offset
0Hz

MSG

STATUS

Plot 7-493. Upper ACP Plot (NR Band n41 - 60MHz CP-OFDM-QPSK — Full RB)
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e Keysight Spectrum Analyzer - Spurious Emissions
CORREC | SENSE:INT| [ ALIGN AUTO  [05:14:47 PMul 27, 2020
Center Freq: 2.506020000 GHz Radic Std: None
y Trig: Free Run
IFGain:Low #Atten: 26 dB Radio Device: BTS

Frequency

Ref 40.00 dBm

Center Freq
2.506020000 GHz

pur | Range | StartFreq | Stop Freq | RBW | Frequency

-

1

25810 GHz _[1.000 MHz
2654157000 GHz - 1576 rjE!

MSG STATUS

Plot 7-494. Lower ACP Plot (NR Band n41 - 80MHz CP-OFDM-QPSK — Full RB)

w Keysight Spectrum Analyzer - Spurious Emissions =N B T
RL RF C CORREC | SENSE:INT] [ ALIGN AUTO  [05:17:01 PMJul 27, 2020

Center Freq: 2.679990000 GHz Radio Std: None Frequency
Trig: Free Run
IFGain:Low #Atten: 26 dB Radio Device: BTS

Ref 40.00 dBm

Center Freq
2.679990000 GHz

CF Step

pur | Range | StartFreq | StopFreq |RBW | Frequency

Freq Offset
0Hz

-‘

MSG STATUS

Plot 7-495. Upper ACP Plot (NR Band n41 - 80MHz CP-OFDM-QPSK — Full RB)
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e Keysight Spectrum Analyzer - Spurious Emissions
CORREC | SENSE:INT| [ ALIGN AUTO  [05:10:51 PMJul 27, 2020
Center Freq: 2.506020000 GHz Radic Std: None
—— Trig: Free Run
IFGain:Low #Atten: 26 dB Radio Device: BTS

Frequency

Ref 40.00 dBm

Center Freq
2.506020000 GHz

pur | Range | StartFreq | Stop Freq | RBW | Frequency

MSG STATUS

Plot 7-496. Lower ACP Plot (NR Band n41 - 90MHz CP-OFDM-QPSK - Full RB)

w Keysight Spectrum Analyzer - Spurious Emissions =N B T
RL RF C CORREC | SENSE:INT] [ ALIGN AUTO  [05:11:52 PMJul 27, 2020

Center Freq: 2.679990000 GHz Radio Std: None Frequency
Trig: Free Run
IFGain:Low #Atten: 26 dB Radio Device: BTS

Ref 40.00 dBm

Center Freq
2.679990000 GHz

CF Step

pur | Range | StartFreq | StopFreq |RBW | Frequency

Freq Offset
0Hz

MSG STATUS

Plot 7-497. Upper ACP Plot (NR Band n41 - 90MHz CP-OFDM-QPSK — Full RB)
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e Keysight Spectrum Analyzer - Spurious Emissions
CORREC | SENSE:INT| [ ALIGN AUTO  [04:47:26 PMul 27, 2020
Center Freq: 2.506020000 GHz Radic Std: None
—— Trig: Free Run
IFGain:Low #Atten: 26 dB Radio Device: BTS

Frequency

Ref 40.00 dBm

Center Freq
2.506020000 GHz

pur | Range | StartFreq | Stop Freq | RBW | Frequency

Hz

24850 GHz  |2.4960 GHz

MSG STATUS

Plot 7-498. Lower ACP Plot (NR Band n41 - 100MHz CP-OFDM-QPSK — Full RB)

w Keysight Spectrum Analyzer - Spurious Emissions =N B T
RL RF C CORREC | SENSE:INT] [ ALIGN AUTO [ D4:49:17 PMJul 27, 2020

Center Freq: 2.679990000 GHz Radio Std: None Frequency
Trig: Free Run
IFGain:Low #Atten: 26 dB Radio Device: BTS

Ref 40.00 dBm

Center Freq
2.679990000 GHz

CF Step
25.000000 MHz
Auto Man

pur | Range | StartFreq | StopFreq |RBW | Frequency

Freq Offset
0Hz

MSG STATUS

Plot 7-499. Upper ACP Plot (NR Band n41 - 100MHz CP-OFDM-QPSK — Full RB)

FCC ID: ZNFF100TM

= (CERTIFICATION)

N PCTEST MEASUREMENT REPORT @ LG Approved by:
C [E—— Quality Manager

Test Report S/N: Test Dates: EUT Type:

1M2006150095-03.ZNF

6/28 — 9/10/2020

Portable Handset

Page 276 of 386

© 2020 PCTEST

V9.0 02/01/2019

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or

assembly of contents thereof, please contact INFO@PCTEST.COM.




7\ PCTEST

tof (& elemer
7.5 Peak-Average Ratio
Test Overview
A peak to average ratio measurement is performed at the conducted port of the EUT. The spectrum analyzers
Complementary Cumulative Distribution Function (CCDF) measurement profile is used to determine the largest
deviation between the average and the peak power of the EUT in a given bandwidth. The CCDF curve shows how
much time the peak waveform spends at or above a given average power level. The percent of time the signal
spends at or above the level defines the probability for that particular power level.

Test Procedure Used

KDB 971168 D01 v03r01 — Section 5.7.1

Test Settings

The signal analyzer's CCDF measurement profile is enabled
Frequency = carrier center frequency
Measurement BW = OBW or specified reference bandwidth

The signal analyzer was set to collect one million samples to generate the CCDF curve

o 0w

The measurement interval was set depending on the type of signal analyzed. For continuous signals (>98%
duty cycle), the measurement interval was set to 1ms.

Test Setup

The EUT and measurement equipment were set up as shown in the diagram below.

Ry N A EUT

Figure 7-4. Test Instrument & Measurement Setup
Test Notes

None.
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Band 66/4

. Keysight Spectrum Analyzer - Power Stat CCDF

[

CORREC

[ SENSE:INT]

ALIGN AUTO

[05:47:22 PM1ul 18, 2020

Center Freq: 1.745000000 GHz

—.—
#IFGain:Low #Atten: 32 dB

Average Power

23.98 dBm
46.79 % at 0dB

10.0 % 2.72dB
1.0% 4.46 dB
0.1% 5.06 dB
0.01 % 5.39dB
0.001% 5.53dB
0.0001% 5.58 dB

Peak 5.59dB
29.57 dBm

Gaussian

100 %

Info BW 5.0000 MHz

Radio Std: None Frequency
Trig: Free Run Counts:2.00 M/2.00 Mpt

Center Freq
1.745000000 GHz

CF Step

Freq Offset
0 Hz

Plot 7-500. PAR Plot (Band 66/4 - 1.4MHz QPSK - Full RB Configuration)

w Keysight Spectrum Analyzer - Power Stat CCOF

RL RF 500 AC CORREC

Average Power

23.25 dBm
45.30 % at 0dB

10.0 % 3.01dB
1.0% 5.05dB
0.1% 6.20 dB
0.01 % 6.77 dB
0.001% 7.01dB
0.0001 % 7.08 dB

Peak 7.09dB
30.34 dBm

[ SENSE:INT] | ALIGN AUTO

[ fwEs]
| 10:31:39 AM Apr10, 2020

Center Freq: 1.745000000 GHz

Trig: Free Run Counts:2.00 M/2.00 Mpt

#Atten: 30 dB

Gaussian

Info BW 2.0000 MHz

Radio Std: None Frequency

CenterFreq
1.745000000 GHz

CF Step
5.000000 MHz

Freq Offset
0Hz

MSG

STATUS

Plot 7-501. PAR Plot (Band 66/4 - 1.4AMHz 16-QAM - Full RB Configuration)
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s Keysight Spectrum Analyzer - Power Stat CCDF = e |
RL RF 500 AC CORREC [ SENSE:INT] | ALIGN AUTO [ 10:31:21 AM Apr10, 2020
Center Freq: 1.745000000 GHz Radio Std: None Frequency
—p— Trig: Free Run Counts:2.00 M/2.00 Mpt
#FGain:Low #Atten: 30 dB

Average Power Gaussian
9 100 %

22.28 dBm Center Freq
43.68 % at 0dB :

1.745000000 GHz

10.0% 3.11dB
1.0% 5.19dB
CF St

0.1 % 6.79 dB ‘ £.000000 F oo
0.01%  7.57dB Auto Man
0.001% 7.97dB FreqOffset
0.0001 % 8.00dB 0Hz
Peak 8.02 dB

30.30 dBm

Info BW 2.0000 MHz

MSG STATUS

Plot 7-502. PAR Plot (Band 66/4 - 1.4MHz 64-QAM - Full RB Configuration)

s Keysight Spectrum Analyzer - Power Stat CCDF (=
CORREC [ SENSE:INT] [ ALIGN AUTO  [05:49:58 PMJul 18, 2020
Center Freq: 1.745000000 GHz Radio Std: None Frequency
—— Trig: Free Run Counts:2.00 M/2.00 Mpt
#IFGain:Low #Atten: 34 dB

Average Power 100 o, S2USSian

CenterFreq
24.12 dBm . 1745000000 GHz
45.30 % at 0dB

10.0 % 2.54dB
1.0% 4.40 dB
0.1% 5.13dB
0.01 % 5.48 dB
0.001% 5.78dB FreqOffset
0.0001% 6.10dB 0 Hz

Peak 6.10dB
30.22 dBm

CF Step

Info BW 3.0000 MHz

Plot 7-503. PAR Plot (Band 66/4 - 3.0MHz QPSK - Full RB Configuration)
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s Keysight Spectrum Analyzer - Power Stat CCDF

RL RF 500 AC CORREC

Average Power

23.29 dBm
44.69 % at 0dB

2.89dB
4.96 dB
5.98 dB
6.55 dB
7.04dB
7.05dB

7.06 dB
30.35 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

# FGain:Low

[ SENSE:INT] ALIGN AUTO [ 10:34:43 AM Apr10, 2020

[
Center Freq: 1.745000000 GHz Radio Std: None
—p— Trig: Free Run Counts:2.00 M/2.00 Mpt
#Atten: 30 dB

Gaussian

100 %

Info BW 3.0000 MHz

MSG

STATUS

[E=8 BN )

Frequency

CenterFreq
1.745000000 GHz

CF Step
5.000000 MHz

Auto Man

Freq Offset
0 Hz

Plot 7-504. PAR Plot (Band 66/4 - 3.0MHz 16-QAM - Full RB Configuration)

s Keysight Spectrum Analyzer - Power Stat CCDF

RL RF 500 AC CORREC

# FGain:Low

[ SENSE:INT] ALIGN AUTO | 10:34:29 AM Apr10, 2020

|
Center Freq: 1.745000000 GHz Radio Std: None
—— Trig: Free Run Counts:2.00 M/2.00 Mpt
#Atten: 30 dB

Average Power

22.32 dBm
43.42 % at 0dB

2.99dB
5.21dB
6.67 dB
7.50dB
8.09dB
8.11dB

8.1 dB
30.43 dBm

10.0 %

1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

Gaussian

100 %

Info BW 3.0000 MHz

STATUS

[E=8 BN X0

Frequency

CenterFreq
1.745000000 GHz

CF Step
5.000000 MHz

Auto Man

Freq Offset
0 Hz

Plot 7-505. PAR Plot (Band 66/4 - 3.0MHz 64-QAM - Full RB Configuration)
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' Keysight Spectrum Analyzer - Power Stat CCDF

CORREC

[ SENSE:INT] [ ALIGN AUTO

[N
|EI6:EI2:34 PMul 18,2020

Center Freq: 1.745000000 GHz

Radio Std: None Frequency

—— Trig: Free Run Counts:2.00 M/2.00 Mpt
#FGain:Low #Atten: 34 dB

Average Power

24.08 dBm
45.91 % at 0dB

10.0 % 2.46 dB
1.0% 437 dB
0.1% 5.12dB
0.01 % 5.65dB
0.001% 5.99dB
0.0001% 6.18dB

Peak 6.26 dB
30.34 dBm

Gaussian

100 %

Info BW 5.0000 MHz

CenterFreq
1745000000 GHz

CF Step

Freq Offset
0 Hz

Plot 7-506. PAR Plot (Band 66/4 - 5.0MHz QPSK - Full RB Configuration)

s Keysight Spectrum Analyzer - Power Stat CCOF [= = | =)
RL RF 500 AC CORREC [ SENSE:INT] | ALIGN AUTO | 09:56:38 AM Apr10, 2020
Center Freq: 1.745000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Counts:2.00 M/2.00 Mpt
# FGain:Low #Atten: 30 dB

Average Power

23.30 dBm
45.22 % at 0dB

10.0 % 2.84dB
1.0% 4.96 dB
0.1% 6.03 dB
0.01 % 6.73 dB
0.001% 7.09dB
0.0001 % 7.19dB

Peak 7.20dB
30.50 dBm

Gaussian

100 %

Info BW 5.0000 MHz

CenterFreq
1.745000000 GHz

CF Step
5.000000 MHz

Freq Offset
0 Hz

STATUS

Plot 7-507. PAR Plot (Band 66/4 - 5.0MHz 16-QAM - Full RB Configuration)
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o Keysight Spectrum Analyzer - Power Stat CCDF
RL RF 500 AC CORREC [ SENSE:INT] | | 09:56:21 AM Apr 10, 2020
Center Freq: 1.745000000 GHz Radio Std: None
—p— Trig: Free Run Counts:2.00 M/2.00 Mpt
#Atten: 30 dB

ALIGN AUTO

Frequency

# FGain:Low

Average Power

100 % Gaussian
(]

22.31 dBm
44.12 % at 0dB

2.96 dB
5.22dB
6.64 dB
7.57 dB
8.20dB
8.27 dB

8.29 dB
30.60 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

Auto

Info BW 5.0000 MHz

MSG STATUS

[E=8 BN )

CenterFreq
1.745000000 GHz

CF Step
5.000000 MHz
Man

Freq Offset
0 Hz

Plot 7-508. PAR Plot (Band 66/4 - 5.0MHz 64-QAM - Full RB Configuration)

e Keysight Spectrum Analyzer - Power Stat CCDF
CORREC [ SENSE:INT] [ | 06:04:35 PM1ul 18, 2020
Center Freq: 1.745000000 GHz Radio Std: None
—— Trig: Free Run Counts:2.00 M/2.00 Mpt
#Atten: 34 dB

ALIGN AUTO

Frequency

#IFGain:Low

Average Power Gaussian

100 %

23.93 dBm
46.30 % at 0dB

2.38dB
434 dB
5.16 dB
5.75dB
6.09 dB

10.0 %
1.0%
0.1%
0.01 %
0.001 %

[N

CenterFreq
1745000000 GHz

CF Step

Freq Offset

6.20 dB

6.27 dB
30.20 dBm

0.0001 %
Peak

Info BW 10.000 MHz

Plot 7-509. PAR Plot (Band 66/4 - 10.0MHz QPSK - Full RB Configuration)

0 Hz
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s Keysight Spectrum Analyzer - Power Stat CCDF

RL RF 500 AC CORREC

Average Power

23.17 dBm
45.45 % at 0dB

2.84dB
4.96 dB
5.99dB
6.68 dB
7.04dB
7.25dB

7.29 dB
30.46 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

# FGain:Low

[ SENSE:INT] ALIGN AUTO [ 09:33:14 AM Apr10, 2020

[
Center Freq: 1.745000000 GHz Radio Std: None
—p— Trig: Free Run Counts:2.00 M/2.00 Mpt
#Atten: 30 dB

Gaussian

100 %

Info BW 10.000 MHz

MSG

STATUS

[E=8 BN )

Frequency

CenterFreq
1.745000000 GHz

CF Step
5.000000 MHz

Auto Man

Freq Offset
0 Hz

Plot 7-510. PAR Plot (Band 66/4 - 10.0MHz 16-QAM - Full RB Configuration)

s Keysight Spectrum Analyzer - Power Stat CCDF

RL RF 500 AC CORREC

# FGain:Low

[ SENSE:INT] ALIGN AUTO | 09:33:01 AM Apr10, 2020

|
Center Freq: 1.745000000 GHz Radio Std: None
—— Trig: Free Run Counts:2.00 M/2.00 Mpt
#Atten: 30 dB

Average Power

22.22 dBm
44.27 % at 0dB

2.98 dB
5.15dB
6.58 dB
7.45dB
8.20dB
8.31dB

8.33dB
30.55 dBm

10.0 %

1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

Gaussian

100 %

Info BW 10.000 MHz

STATUS

[E=8 BN X0

Frequency

CenterFreq
1.745000000 GHz

CF Step
5.000000 MHz

Auto Man

Freq Offset
0 Hz

Plot 7-511. PAR Plot (Band 66/4 - 10.0MHz 64-QAM - Full RB Configuration)
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' Keysight Spectrum Analyzer - Power Stat CCDF

CORREC

[ SENSE:INT] [ ALIGN AUTO

[N
|EI6:EI7:EI7 PMul 18,2020

Center Freq: 1.745000000 GHz

Radio Std: None Frequency

—— Trig: Free Run Counts:2.00 M/2.00 Mpt
#FGain:Low #Atten: 34 dB

Average Power

23.95 dBm
44.64 % at 0dB

10.0 % 2.56 dB
1.0% 4.58 dB
0.1% 5.28 dB
0.01 % 5.72dB
0.001% 5.95dB
0.0001% 6.15dB

Peak 6.17 dB
30.12 dBm

Gaussian

100 %

0.0001 %

0dB
Info BW 25.000 MHz

CenterFreq
1745000000 GHz

CF Step

Freq Offset
0 Hz

Plot 7-512. PAR Plot (Band 66/4 - 15.0MHz QPSK - Full RB Configuration)

s Keysight Spectrum Analyzer - Power Stat CCOF [= = | =)
RL RF 500 AC CORREC [ SENSE:INT] | ALIGN AUTO | 09:40:20 AM Apr10, 2020
Center Freq: 1.745000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Counts:2.00 M/2.00 Mpt
# FGain:Low #Atten: 28 dB

Average Power

23.40 dBm
44.22 % at 0dB

10.0 % 2.94dB
1.0% 5.17 dB
0.1% 6.16 dB
0.01 % 6.75dB
0.001% 7.15dB
0.0001 % 7.23dB

Peak 7.26 dB
30.66 dBm

Gaussian

100 %

Info BW 25.000 MHz

CenterFreq
1.745000000 GHz

CF Step
5.000000 MHz

Freq Offset
0 Hz

STATUS

Plot 7-513. PAR Plot (Band 66/4 - 15.0MHz 16-QAM - Full RB Configuration)
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o Keysight Spectrum Analyzer - Power Stat CCDF
RL RF 500 AC CORREC [ SENSE:INT] | | 09:40:05 AM Apr 10, 2020
Center Freq: 1.745000000 GHz Radio Std: None
—p— Trig: Free Run Counts:2.00 M/2.00 Mpt
#Atten: 28 dB

ALIGN AUTO

Frequency

# FGain:Low

Average Power

100 % Gaussian
(]

22.43 dBm
43.13 % at 0dB

3.07dB
5.33dB
6.61dB
7.44 dB
7.99dB
8.20 dB

8.20 dB
30.63 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

Auto

Info BW 25.000 MHz

MSG STATUS

[E=8 BN )

CenterFreq
1.745000000 GHz

CF Step
5.000000 MHz
Man

Freq Offset
0 Hz

Plot 7-514. PAR Plot (Band 66/4 - 15.0MHz 64-QAM - Full RB Configuration)

e Keysight Spectrum Analyzer - Power Stat CCDF
CORREC [ SENSE:INT] [ | 06:09:00 PM1ul 18, 2020
Center Freq: 1.745000000 GHz Radio Std: None
—— Trig: Free Run Counts:2.00 M/2.00 Mpt
#Atten: 34 dB

ALIGN AUTO

Frequency

#IFGain:Low

Gaussian

Average Power
100 %

23.95 dBm
45.90 % at 0dB

2.41dB
4.35dB
5.10dB
5.57 dB
5.86 dB

10.0 %
1.0%
0.1%
0.01 %
0.001 %

[N

CenterFreq
1745000000 GHz

CF Step

Freq Offset

6.13dB

6.19dB
30.14 dBm

0.0001 %
Peak

Info BW 25.000 MHz

Plot 7-515. PAR Plot (Band 66/4 - 20.0MHz QPSK - Full RB Configuration)

0 Hz
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Plot 7-516. PAR Plot (Band 66/4 - 20.0MHz 16-QAM - Full RB Configuration)
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Plot 7-517. PAR Plot (Band 66/4 - 20.0MHz 64-QAM - Full RB Configuration)
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Plot 7-518. PAR Plot (Band 25/2 - 1.4MHz QPSK - Full RB Configuration)
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Plot 7-519. PAR Plot (Band 25/2 - 1.4MHz 16-QAM - Full RB Configuration)
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